Produkte N : ®
rodts TUVRheinland
Priifbericht-Nr.: 50062633 001 Auftrags-Nr.: 164077890 Seite 1 von 26
Test Report No.: Order No.; Page 1 of 26
Kunden-Referenz-Nr.: N/A Auftragsdatum: 03.11.2016

Client Reference No.: Order date:

Auftraggeber: SWANN COMMUNICATIONS LIMITED, RM1601, 249-255 DES VOEUX ROAD,
Client. CENTRAL, HONGKONG

Priifgegenstand: Swann Wireless HD Smart Security Camera

Test item:

Bezeichnung / Typ-Nr.:
Identification | Type No.:

SWWHD-INTCAM

Auftrags-Inhalt:
Order content:

FCC approval

Priifgrundlage:
Test specification:

CFR47 FCC Part 15; Subpart C Section 15.247
CFR47 FCC Part 15; Subpart C Section 15.207
CFRA47 FCC Part 15: Subpart C Section 15.209
CFR47 FCC Part 15: Subpart B Section 15.107
CFRA47 FCC Part 15: Subpart B Section 15.109
FCC KDB publication 447498 D01 v06

Wareneingangsdatum:

Date of receipt.

103.11.2016

Priifmuster-Nr.:
Test sample No.:

D161109357, D161109358

Priifzeitraum:
Testing period:

20.11.2016 - 10.03.2017

Ort der Priifung:
Place of testing:

Refer to photo documents
BTL inc.

Priifiaboratorium:

TUV Rheinland (Shenzhen)

Testing laboratory: Co., Ltd.
Priifergebnis*: Pass
Test result™.
gepriift von / tested by: kontrolliert von / reviewed by:
/le / ‘@’\ bb-\,
05.04.2017 Alex Lan / Project Engineer 04.07.2017 Sam Lin / Techni
Datum Name / Stellung Unterschrift Datum Name / Steliung Unterschrift
Date Name / Position Signature Date Name / Position Signature

Sonstiges / Other:
This report is for DTS equipment class.
FCC ID:2AKPISWWHDINTCAM

Zustand des Priifgegenstandes bei Anlieferung:
Condition of the test item at delivery:

Prifmuster vollsténdig und unbeschéadigt
Test item complete and undamaged

* Legende: 1 = sehr gut 2 =gut 3 = befriedigend 4 = ausreichend 5 = mangelhaft
P(ass) = entspricht 0.g. Priifgrundlage(n) F(ail) = entspricht nicht 0.g. Priigrundlage(n) N/A = nicht anwendbar  N/T = nicht getestet
Legend: 1 = very good 2 =good 3 = satisfactory 4 = sufficient 5 = poor

P(ass) = passed a.m. test specification(s)

F(ail) = failed a.m. test specification(s)

N/A = not applicable N/T = not tested

Dieser Priifbericht bezieht sich nur auf das o.g. Priifmuster und darf ohne Genehmigung der Priifsteile nicht
auszugsweise vervielfaltigt werden. Dieser Bericht berechtigt nicht zur Verwendung eines Priifzeichens.
This test report only relates to the a. m. test sample. Without permission of the test center this test report is not permitted to be

vo4

duplicated in extracts. This test report does not entitle fo carry any test mark.

TUV Rheinland (Shenzhen) Co., Ltd. East of F/1, F/2~F/4, Building 1, Cybio Technology Building, No. 6 Langshan No.2 Road, North Hi-
tech industry Park, Nanshan District, Shenzhen P.R.China




A TUVRheinland®

Produkte

Products
Prufbericht - Nr.: 50062633 001 Seite 2 von 26
Test Report No. Page 2 of 26

TEST SUMMARY

5.1.1 ANTENNA REQUIREMENT
RESULT: Pass

5.1.2 MAXIMUM PEAK CONDUCTED OUTPUT POWER
RESULT: Pass

5.1.3 6DB BANDWIDTH AND 99% BANDWIDTH
RESULT: Pass

5.1.4 CONDUCTED SPURIOUS EMISSIONS MEASURED IN 100 KHz BANDWIDTH
RESULT: Pass

5.1.5 POWER SPECTRAL DENSITY
RESULT: Pass

5.1.6 SPURIOUS EMISSIONS
RESULT: Pass

5.1.7 RADIATED EMISSIONS
RESULT: Pass

5.1.8 CONDUCTED EMISSIONS
RESULT: Pass
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1. General Remarks

1.1 Complementary Materials

All attachments are integral parts of this test report. This applies especially to the
following appendix:
Appendix A: Test Results of Wi-Fi operation for 2.4 GHz Band

Appendix B: Test Results of RF Exposure

2. Test Sites

2.1 Test Facilities

BTL Inc.
(FCC Registration No.: 319330 & IC Registration Number: 4428B-1)

No. 3, Jinshagang 1st Road, Shixia, Dalang Town, Dongguan, China

The tests at the test site have been conducted under the supervision of a TUV engineer.
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2.2 List of Test and Measurement Instruments

Table 1: List of Test and Measurement Equipment

Kind of Equipment | Manufacturer | Type | SIN | Calibrated until

Radio Spectrum — 6 dB Bandwidth

Spectrum Analyzer | R&S | FSP 40 | 100185 | Sep. 04, 2017

Radio Spectrum — Peak Output Power

P-series Power meter | Agilent N1911A MY45100473 Mar. 26, 2018

\S’\é'gigf‘”d Power Agilent N1921A MY51100041 | Mar. 26, 2018

Radio Spectrum — Antenna Conducted Spurious Emission

Spectrum Analyzer | R&S | FSP 40 | 100185 | Sep. 04, 2017

Radio Spectrum — Power Spectral Density

Spectrum Analyzer | R&S | FSP 40 | 100185 | Sep. 04, 2017

Conducted emissions

50Q Terminator SHX TF2-3G-A 8122901 Mar. 26, 2018

L\I’Eva'v%'}'{iv' R&S ENV216 100526 Mar. 26, 2018

EMI Test Receiver R&S ESR3 101862 Sep. 04, 2017

Artificial-Mains SCHWARZBECK | NSLK 8127 8127685 Sep. 04, 2017

Network

Cable N/A RG400 12m N/A Mar. 09, 2018

Measurement EZ-EMC

Software Farad ver.NB-03A1-01 | VA N/A

Spurious Emissions and Radiated emissions

Antenna Schwarbeck VULB9160 9160-3232 Mar. 26, 2018

Amplifier HP 8447D 2944A09673 Oct. 20, 2017

Receiver Agilent N9038A MY52130039 Sep. 04, 2017

Controller CT SC100 N/A N/A

Controller MF MF-7802 MF780208416 | N/A

Measurement EZ-EMC

Software Farad ver.NB-03A1-01 | VA N/A

Amplifier Agilent 8449B 3008A02274 Mar. 09, 2018

Receiver Agilent N9038A MY52130039 Sep. 04, 2017

Antenna EM EM-6876-1 230 Jul. 08, 2017

Controller CT SC100 N/A N/A

Controller MF MF-7802 MF780208416 | N/A

Broad-Band Horn Schwarzbeck BBHA 9170 9170319 Apr. 22, 2018

Antenna

Spectrum Analyzer R&S FSP40 100185 Sep. 04, 2017

Microwave 980039 &

Preamplifier With EMC INSTRUMENT | EMC2654045 Mar. 26, 2018
HAO1

Adaptor

Measurement EZ-EMC

Software Farad ver.NB-03A1-01 | VA N/A
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2.3 Traceability
All measurement equipment calibrations are traceable to NIST or where calibration is

performed outside the United States, to equivalent nationally recognized standards
organizations.

2.4 Calibration
Equipment requiring calibration is calibrated periodically by the manufacturer or according to

manufacturer’s specifications. Additionally all equipment is verified for proper performance on
a regular basics using in house standards or comparisons.

2.5 Measurement Uncertainty

The estimated combined standard uncertainty for radiated emissions and conducted
emissions measurements as below table,

ltems Extended Uncertainty

CE Disturbance Voltage (dBuV) U=2.32dB, k=2, 0=95%
RE (9kHz-30MHZ) Field strength (dBuV/m) U=3.79dB, k=2, 0=95%
RE (30-1000MHz) Field strength (dBuV/m) U=4.10dB, k=2, 0=95%
RE (above 1000MHZz) Field strength (dBuV/m) U=4.15dB, k=2, 0=95%

2.6 Location of Original Data

The original copies of all test data taken during actual testing were attached at Appendix1 of
this report and delivered to the applicant. A copy has been retained in the TUV Rheinland
(Shenzhen) file for certification follow-up purposes.

2.7 Status of Facility Used for Testing

The BTL Inc. facility located at No. 3, Jinshagang 1st Road, Shixia, Dalang Town, Dongguan,
China is listed on the US Federal Communications Commission list of facilities approved to
perform measurements.
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3. General Product Information

3.1 Product Function and Intended Use
The EUT is wireless camera. It supports 802.11 a/b/g/n wireless technologies. The EUT

supports the following funtions:
. Wireless access in the 2.4GHz band or 5GHz band

For details refer to the User Manual, Technical Description and Circuit Diagram.

3.2 Ratings and System Details

Table 2: Technical Specification of EUT

Technical Specification Value

Kind of Equipment: Swann Wireless HD Smart Security Camera
Type Designation: SWWHD-INTCAM

FCC ID: 2AKPISWWHDINTCAM

IC: --

HVIN: --

Type of Equipment: Class B digital equipment
Equiupment Class: DTS

Wireless Technology: Wi-Fi

Operating Frequency Range: 2412-2462 MHz for Wi-Fi

Channel Number: 11 channels for Wi-Fi (802.11b/g/n)
Channel Separation: 5 MHz for Wi-Fi

DSSS for Wi-Fi 802.11b
OFDM for Wi-Fi 802.11g/n

DC 3.8V via internal Lithium battery
DC 5V via USB port for battery charging

Operating Temperature Range: 0°C to 40°C

Type of Modulation:

Operating Voltage:

Antenna Type: Integrated PIFA Antenna for WiFi
Smart Antenna Systems: Not Applicable
Number of Antenna: 1 for Wi-Fi

Antenna Gain: Max. 3 dBi for Wi-Fi Antenna
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Table 3: List of Radio Frequency Channel, Wi-Fi 802.11 b/g/n 20MHz bandwidth
RF Channel (F'\rllekthzu)ency RF Channel (Fl\zﬁzu)ency RF Channel I(:|\5|e|_c|12u)ency
1 2412.00 5 2432.00 9 2452.00
2 2417.00 6 2437.00 10 2457.00
3 2422.00 7 2442.00 11 2462.00
4 2427.00 8 2447.00 -- --
3.3 Independent Operation Modes
The basic operation modes are:
A. Transmitting
1. Low Channel
2. Mid Channel
3. High Channel
B. Receiving
1. Low Channel
2. Mid Channel
3. High Channel
C. Battery charging via USB port
D. Standby
E. Off
Table 4: List of Wi-Fi operation modes
Mode Wi-Fi Operation
Antenna Single
Bandwidth 20 MHz 40 MHz
802.11b \ X
802.11g \ X
802.11n \/ X
Note:
1. The EUT support HT20 only.
2. 802.11n support MCSO ~ MCS7 data rates.




A TUVRheinland®

Produkte

Products
Prufbericht - Nr.: 50062633 001 Seite 9 von 26
Test Report No. Page 9 of 26

3.4 Noise Generating and Noise Suppressing Parts

Refer to the Circuit Diagram.

3.5 Submitted Documents

- Bill of Material - Circuit Diagram
- PCB Layout - Instruction Manual
- Photo Document - Rating Label
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4. Test Set-up and Operation Modes

4.1 Principle of Configuration Selection

Radio Spectrum: The equipment under test (EUT) was configured at its highest power
output in order to measure its highest possible radiation and conducted level. The test modes
were adapted accordingly in reference to the instructions for use.

Emission: The equipment under test (EUT) was configured to measure its
highest possible radiation level. The test modes were adapted accordingly in
reference to the instructions for use.

4.2 Test Operation and Test Software

Test operation refers to test setup in chapter 5.

During testing, test software ‘MP Tool’ Program provided by the applicant was used to control
the operating channels as well as output power level for Wi-Fi operation.

Table 5: List of Frequencies under Test, Wi-Fi operation

RF Channel of 802.11 b, 802.11g and 802.11n (HT20)

Power Level Setting

Channel Channel number |Frequency (MHz) 802116 802.11g 802.11n H120
Low 1 2412.00 15 15 14
Middle 6 2437.00 19 17 17
High 11 2462.00 17 14 13

Table 6: List of Operation mode under Test, Wi-Fi operation

Config | Data Rates | Transmit Chain
Transmit Chain - 1TX

802.11b 11Mbps ANT 1
802.11g 54Mbps ANT 1
802.11n HT20 |MCS7 ANT 1
802.11n HT40 | MCS7 ANT 1

Note:

Preliminary tests were performed in different data rate and antenna chain to find the worst case.
The data rate and antenna chain shown in the table is the worst case.
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4.3 Special Accessories and Auxiliary Equipment

Table 7: List of Accessories and Auxiliary Equipment

Description Manufacturer Model S/IN Remark

Laptop PC DELL 745 G7K832X FCC DOC
oonaguan iy | o Input: AC 100-

AC/DC Adapter qu - N/A 240 V, 50/60Hz
Eelectronics 0502000U |
Co., Ltd. Output: 5.0V DC

4.4 Countermeasures to achieve EMC Compliance

The test sample which has been tested contained the noise suppression parts as described in
the Constructional Data Form or the Technical Construction File. No additional measures were
employed to achieve compliance.
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4.5 Test Setup Diagram

Diagram of Measurement Configuration for Radiation Test (Below 1 GHz)
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Diagram of Measurement Configuration for Radiation Test (Above 1GHz)
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Diagram of Measurement Equipment Configuration for Conduction Measurement
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5. Test Results

5.1 Transmitter Requirement & Test Suites

5.1.1 Antenna Requirement

RESULT: Pass

Test date : 2016-11-20 to 2017-03-10

Test standard : FCC Part 15.247(b)(4) and Part 15.203

Limit : the use of antennas with directional gains that do not
exceed 6 dBi

According to the manufacturer declared, the EUT has an internal antenna, the directional gain
of antenna is 3dBi for WiFi, and the antenna connector is designed with permanent
attachment and no consideration of replacement. Therefore the EUT is considered sufficient to
compliance the provision.

Refer to EUT photo for details.
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5.1.2 Maximum Peak Conducted Output Power

RESULT: Pass
Test date : 2016-11-20 to 2017-03-10
Test standard : FCC Part 15.247(b)(3)
Basic standard ; ANSI C63.10:2013

FCC KDB 558074 v03r05
Limit : 1Watt
Kind of test site ; Shielded room
Test setup
Test Channel ; Low/ Middle/ High
Operation Mode : A
Ambient temperature : 22°C
Relative humidity ; 50%
Atmospheric pressure ; 101.0 kPa

Refer to attached Appendix A for details of test results of Wi-Fi operation.
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5.1.3 6dB Bandwidth and 99% Bandwidth

RESULT: Pass
Date of testing : 2016-11-20to 2017-03-10
Test standard : FCC Part 15.247(a)(2)
Basic standard ; ANSI C63.10:2013

FCC KDB 558074 v03r05
Kind of test site ; Shielded room
Test setup
Test Channel : Low/ Middle/ High
Operation Mode : A
Ambient temperature : 22°C
Relative humidity : 50%
Atmospheric pressure ; 101.0 kPa

Refer to attached Appendix A for details of test results of Wi-Fi operation.
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5.1.4 Conducted Spurious Emissions measured in 100 kHz

Bandwidth

RESULT:

Date of testing
Test standard
Basic standard

Limit

Kind of test site

Test setup

Test Channel
Operation mode
Ambient temperature
Relative humidity
Atmospheric pressure

Pass

2016-11-20 to 2017-03-10

FCC part 15.247(d)

ANSI C63.10:2013

FCC KDB 558074 v03r05

20dB or 30dB (below that in the 100kHz bandwidth within
the band that contains the highest level of the desired
power);

In addition, radiated emissions which fall in the restricted
bands, must also comply with the radiated emission limits
specified in 15.209(a)

Shield room

Low/ Middle/ High
A

22°C

50%

101.0 kPa

Test results of 100kHz Bandwidth of Frequency Band Edge by Conducted method refer to
following test graph, and compliance is achived as well.

Refer to attached Appendix A for details of test results of Wi-Fi operation.
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5.1.5 Power Spectral Density

RESULT: Pass
Date of testing : 2016-11-20 to 2017-03-10
Test standard : FCC part 15.247(e)
Basic standard : ANSI C63.10:2013

FCC KDB 558074 v03r05
Limit : 8dBm/3kHz
Kind of test site : Shield room
Test setup
Test Channel : Low/ Middle/ High
Operation mode : A
Ambient temperature : 22°C
Relative humidity : 50%
Atmospheric pressure : 101.0 kPa

Refer to attached Appendix A for details of test results of Wi-Fi operation.
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5.1.6 Spurious Emissions

RESULT: Pass
Date of testing : 2016-11-20to 2017-03-10
Test standard : FCC part 15.247(d)
FCC part 15.209
Basic standard ; ANSI C63.10:2013
Limits : Refer to 15.209(a)
Kind of test site ; 3m Semi-Anechoic Chamber
Test setup
Test Channel ; Low/ Middle/ High
Operation mode : A
Ambient temperature : 22°C
Relative humidity ; 50%
Atmospheric pressure ; 101.0 kPa

Refer to attached Appendix B for details of test results of Wi-Fi operation.
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5.1.7 Radiated Emissions

RESULT:

Date of testing
Test standard
Basic standard
Frequency range
Limits

Kind of test site

Test Setup

Input Voltage
Operation Mode
Ambient temperature
Relative humidity
Atmospheric pressure

Pass

2016-11-20 to 2017-03-10
FCC Part 15.109

ANSI C63.4:2014

30 — 6000MHz

FCC Part 15.109(a)

3m Semi-Anechoic Chamber

DC 5V (via USB port)
C

23°C

48%

101.0 kPa

Refer to attached Appendix A for details of test results.
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5.1.8 Conducted Emissions

RESULT: Pass
Date of testing : 2016-11-20to 2017-03-10
Test standard : FCC Part 15.207
FCC Part 15.107
Basic standard : ANSI C63.10:2013
ANSI C63.4:2014
Frequency range : 0.15MHz — 30MHz
Limits : FCC Part 15.207(a)

FCC Part 15.107(a)
Table 3 of RSS-Gen

Kind of test site ; Shield Room

Test Setup

Input Voltage : DC 5V (via USB port)
Operation Mode : A+B+C

Ambient temperature : 22°C

Relative humidity ; 50%

Atmospheric pressure ; 101.0 kPa

Refer to attached Appendix A for details of test results.
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6. Photographs of the Test Set-Up

Photograph 1: Set-up for Spurious Emissions (9 kHz-3OMHz)
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Photograph 2: Set-up for Spurious Emissions (3OMHz-1GHz)
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Photograph 3: Set-up for Spurious Emissions (1GHz-18GHz)
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Photograph 7: Set-up for Conducted Emissions
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Appendix A.1: Maximum Peak Conducted Output Power_802.11b

Channel Frequency Maximum Peak o :

Channel Conducted Output Limit (dBm) Verdict

(MHz)
Power (dBm)
Low Channel 2412 19.18 30 Pass
Middle Channel 2437 22.94 30 Pass
High Channel 2462 20.91 30 Pass
Appendix A.2: 6dB Bandwidth and 99% Bandwidth_802.11b

Channel Frequency | 6dB Bandwidth 99% Bandwidth :

Channel (MH2) (MH2) (MH2) Verdict
Low Channel 2412 8.58 12.2 Pass
Middle Channel 2437 8.08 12.16 Pass
High Channel 2462 8.06 12.00 Pass
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Appendix A.3: Conducted Spurious Emissions measured in 100 kHz Bandwidth_802.11b
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Appendix A.4: Power Spectral Density _802.11b

Channel Frequency Power Spectral Limit .
Channel Density Result Verdict
(MHz) (dBm/3KHz) (dBm/3kHz)
Low Channel 2412 -7.89 8 Pass
Middle Channel 2437 -2.93 8 Pass
High Channel 2462 -6.35 8 Pass
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Appendix A.5: Maximum Peak Conducted Output Power_802.119g

Channel Frequenc Maximum Peak
Channel qUENCY | conducted Output |  Limit (dBm) Verdict
(MHz)
Power (dBm)
Low Channel 2412 23.66 30 Pass
Middle Channel 2437 24.05 30 Pass
High Channel 2462 23.76 30 Pass

Appendix A.6: 6dB Bandwidth and 99% Bandwidth_802.11¢g
Channel Frequency | 6dB Bandwidth 99% Bandwidth

Channel (MH2) (MH2) (MH2) Verdict

Low Channel 2412 15.68 16.36 Pass
Middle Channel 2437 14.28 16.36 Pass

High Channel 2462 15.04 16.36 Pass
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Appendix A.7: Conducted Spurious Emissions measured in 100 kHz Bandwidth_802.11g
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20 Offpet 1. dB Marker| 1 [T1

143 dBm
| 10 464400000 =E

Marker| 2 [T1
—42L 280 JdBm

1
D1 1¥43)3 dBm

- UUOUOT TH=
Lﬂ Marker| 3 [T1

—47}1 30 dBm

—10
-500000000 GH=

]

—

— ) D2 —15&.567 HEBm

|- \
| .0 \L\m Iy 112
| =50 %Mmummu r i Ean B s LA AL s

|-— &0
70
FZ2
Fl
—-80
Start 2.448 GH=z 10 MH=. Stop 2.548 GH=

Date: 27 .NCV.2016 15:08:12
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Appendix A.8: Power Spectral Density _802.119g

Channel Frequency Power Spectral Limit
Channel Density Result Verdict
(MHz) (dBm/3KHz) (dBm/3kHz)
Low Channel 2412 -9.97 8 Pass
Middle Channel 2437 -8.12 8 Pass
High Channel 2462 -12.26 8 Pass
Low Channel

®

Ref 20 dBm

REBEW 3 kH=z
WVBW 10 kH=
SWT 2.8 s

Attt 30 dB

Marker 1 [T1 ]
—9.97 4dBm
2.412600000 GH=

zo Offset

|-10

|

=
S

—-80

Date:

Center 2.412 GH=z

Z7 .NovV.zZ0le

2.5 MH=Z/

15:05:45

Span 25 MH=

Middle Channel
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<§g> RBW 3 kH=z Marker 1 [T1 ]
WBW 10 kH= —8.12 d4dBm

Ref Z0 dBm ALt 30 4dB SWT 2.8 = Z2.436eB50000 GH=
20 Offset 1. dB
-1 0

= |,

1

. (T4

| My

|— &0

—80

Center 2.437 GH= 2.5 MHE=/ Span 25 MH=

Date: 27 .NCV.2016 15:06:58

High Channel

® RBW 3 kHz Marker 1 [T1 ]
VBW 10 kH=z —12.26 dBm
Ref 20 4Bm Att 30 4B SWT 2.8 = 2.456350000 GH=z
zo Offset 1. dB
-1 0
['7x = v [
| .. 1

e g ke

—-80

Center 2.462 GH= 2.5 MHE=/ Span 25 MH=

Date: 27 .NCV.2016 15:08:21
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Appendix A.9: Maximum Peak Conducted Output Power_802.11n HT20

Channel Frequency Maximum Peak o :
Channel (MH2) Conducted Output Limit (dBm) Verdict
Power (dBm)
Low Channel 2412 23.4 30 Pass
Middle Channel 2437 23.99 30 Pass
High Channel 2462 22.97 30 Pass

Appendix A.10: 6dB Bandwidth and 99% Bandwidth_802.11n HT20
Channel Frequency | 6dB Bandwidth 99% Bandwidth

Channel (MH2) (MH2) (MH2) Verdict
Low Channel 2412 15.94 17.56 Pass
Middle Channel 2437 16.12 17.52 Pass
High Channel 2462 15.17 17.56 Pass
Low Channel_6dB Bandwidth & 99% Bandwidth
® vew 300 wme o p.36 am
B R S :’i
[° 2404420400 GH=z

D] z.47F dBm L e o e e
[z = I ) 1 f

EERNIE TSP § SV JRUVY PP, PV LTl PSS LN, WV WPYSY: POV, RN Sl i

{ Temp 2| [T1 COBW]
—5L 07 |dBm
2420760000 \GH=

! \

N

|—So

|—20

70

FZz
1l

—80

Center 2.412 GH=z 2 MH=Z/S Span 20 MHz=Z

Date: Z7.NOV.2Z016 15:09:24

Middle Channel_6dB Bandwidth & 99% Bandwidth
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® RBW 100 kH= Delta 1 [Tl 1
WBW 300 kH= —0.1le 4dB
Ref 20 dBm Attt 30 OB SWT 2.5 ms= 16.119400000 MH=
Zzo offkdt 1.% aB oBW 17.520000p0p MH=
Marker| 1 [T1
| 10 —1l1la amg
ol 4.85ls m - i";iiZ‘LZ;‘i?o SH=
(=
r=w il I I N N T N " g (AT Sl G IR
A plhs - H YA ft g ( — P

AR L
k 2.425}&@'0 GH=z
| 1o Temp 2| [Tl GBW]
—1fL 48 \dBm
Z-4457600D0D EHZ

W

-z0
|—a0
- 50
|- 50
70
T2
F1l
-80
Center 2.437 GH= 2 MH=/ Span 20 MH=
Date: 27 .NCV.2016 15:14:10
High Channel_6dB Bandwidth & 99% Bandwidth
® REW 100 kH=z= Delta 1 [T1 1]
WBW 300 kH=z 1.78 4de
Ref Z0 4dBm Attt 30 4B SWT 2.5 ms 15.1€9650000 MH=
zo OCffsst 1. dB OBW 17|-560040000 MH=
Marker| 1 [T1
) 4 dBm
Z2-454410pF00 GH=
L 1.54h aBm . Termp 1| [T1 gBW]
—O.Luré]_bm
Temp 2| [T1 d&
45t 32 1 dBm
Zl-4707gq0000 IlGH=
|—a0
- 50
|- 50
70
Fz2
Fl
-80
Center 2.462 GH= 2 MH=/ Span 20 MH=

Date: 27 .NCV.2016 15:15:=:27
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Appendix A.11: Conducted Spurious Emissions measured in 100 kHz Bandwidth_802.11n

HT20

Low Channel_Conducted Spurious Emissions measured in 100 kHz Bandwidth

®

RBW 100 kH=
WVBW 300 kH=z

Marker 2= [(T1 ]
—47 .87 dBm

Date: Z7.NOV.2Z016

15:09:4¢

Ref Z0 dBm ALt 30 4dB SWT 300 ms Z2.477280000 GH=
zo OCffset 1 dB
10
[z = I
-10
=20 T2 =BT
|—20
- 40
A N " A n 1 A A AL 1 A A
oy oarnd o oo oI o d v A B
- s0
- 70
—-80
Start 30 MH= 297 MHEH=/ Stop 3 GH=
Date: 27 .NCV.2016 15:09:38
® FEW 100 kEz Marker 1 [T1 ]
WBW 300 kH=z= —45.69 dBm
Ref 20 dBm Attt 30 dB SWT 1.2 s 14.880000000 GH=
zo Offset 1. dB
10
&= |,
-10
— o —2 oS [Su=3as
-z0
|—40
1
gy T T P | I A ) N i hd
e dor VAT Saa S v ave sy SR A - oy
|—20
- 70
-80
Start 3 GH= 1.2 GH=z/ Stop 15 GH=
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<§g> RBW 100 kH= Marker 1 [T1 ]
WBW 300 kH=z —43.14 dBm
Ref Z0 dBm ALt 30 4dB SwT 1.15 = Z6.132000000 GH=z
20 Offset 1. dB
|10
== |,
|— 10
=20 T2 =BT
|—20
| a0 =+
|- 50
=0
- 70
—80
Start 15 GH=z= 1.15 GH=z/ Stop 26.5 GH=

Date: 27 .NCV.2016 15:09:55

Low Channel_Bandedge

® RBW 100 kHz Marker 4 [T1 ]
VBW 300 kHz ~31.60 dBm
Ref 20 dBm Att 30 &B SWT 10 ms 2.359400000 GH=
zo offbet 1.% 4B Marker| 1 [T1

2143 dBm
A1 3400000 SH

Marker| 2 [T1 h

|10

D1 2.43R 4dB = e ==n}
[z = I " - .
BN T 0=
Markler 1
—44l52
|—10

2zl zsoocopoo GE12

Dz —|17.568 dBIm

|— &0

70

Tl
—-80

Start 2.323 GH= 10 MH=. Stop 2.423 GH=

Date: 27 .NCV.2016 15:10:03

Middle Channel_Conducted Spurious Emissions measured in 100 kHz Bandwidth
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<§g> RBW 100 kH= Marker 2= [(T1 ]
WBW 300 kH=z —44.02 dBm

Ref Z0 dBm ALt 30 4dB SWT 300 ms Z2.48291&0000 GH=
20 Offset 1. dB
-1 0

= |,
-10

Dl —15.45 dBIm

-—z0

|

G AL o A ool bor g o e ey v

|— &0

—80

Start 30 MH= 297 MHEH=/ Stop 3 GH=

Date: 27 .NCV.2016 15:14:24

® REW 100 kHz Marker 1 [T1 ]
VBW 300 kH=z —44.40 dBm

Ref 20 dBm Attt 30 dB SWT 1.2 = 14.016000000 GH=

zo Offset 1. dB

|-10

D1 —15.4%5 dBm

|—z0

-—30

NYYES N U Aprchagmi | I P ot , PM

P P PR S A AT A g g oy

70

—80

Start 3 GH= 1.2 GH=z/ Stop 15 GH=

Date: Z7.NOV.2Z016 15:14:32
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<§g> RBW 100 kH= Marker 1 [T1 ]
WBW 300 kH=z —43.10 dBm

Ref 20 dBim Attt 30 4dB SWwT 1.15 s 24.798000000 GH=z=

20 Offset 1. dB

|10

|— 10

Dl —15.45 dBIm

-—z0

l a0 3+

|- 50

|— &0

—80

Start 15 GH=z= 1.15 GH=z/ Stop 26.5 GH=

Date: 27 .NCV.2016 15:14:41

High Channel_Conducted Spurious Emissions measured in 100 kHz Bandwidth

® RBW 100 kHz Marker 2 [T1 ]
VBW 300 kHz —47.26 dBm
Ref 20 4Bm Att 30 4B SWT 300 ms 2.512920000 GH=z
zo Offset 1. dB
-1 0
= |,
10
| 20

D1l —21.[ec JdBm

iy ~or P TV s

|— &0

70

—-80

Start 30 MH= 297 MHEH=/ Stop 3 GH=

Date: 27 .NCV.2016 15:15:41
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® RBW 100 kH= Marker 1 [T1 ]
VBW 300 kHz —45.69 dBm
Ref 20 dBm Att 30 dB SWT 1.2 = 14.160000000 GHz
20 Offpet 1. dB
-1 0
['7x = vz I I
10
- 20 D1 —21.[ce <Bm
=0
a0
1
PN Y Jt el N A P Y N 1 ) s IM/‘I“'W
A W G TR AL g A
— =0
70
—80
Start 3 GH= 1.2 GH=/ Stop 15 GH=
Date: 27 . NOV.2016 15:15:-49%9
® REW 100 kHz Marker 1 [T1 ]
VBW 300 kHz —42.34 dBm
Ref 20 dBm Att 30 4B SWT 1-15 = 26.362000000 GH=z
z0o Offset 1. dB
-1 0
== |,
—10
[—=2° TT —Z21.[66 oBm
—30
| a0 1
MWMM«WWWWMM
- so
50
- 70
—80

Date:

Start 15 GH=

Z7 .NovV.zZ0le

1.15 GH=z/

15:15:58

Stop 2Z26.5 GH=

High Channel_Bandedge
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®

RBW 100 kH=z=
WVBW 300 kH=z

Marker 4 [(T1 ]
—37 .87 dBm

Ref Z0 dBm ALt 30 4dB SWT 10 ms Z2.4824€00000 GH=
20 oOffset 1. dB Marker| 1 [T1

—0L 02 dBm
| 10 461000000 EH

Marker| 2 [T1
—4cL 01 dBm

- (RS BRE R Ua=as -
Marker| 3 [T1
—451 03 dBm

Date: 27 .NCV.2016 15:16:06

Z|-500000000 GH=
4
| =0 o JUR B el o hatagd agdol- A} ) ) [ Y
W 1 Ay PR
- s0
|70
T2
Fl
-80
Start 2.448 GH= 10 MH=. Stop 2.548 GH=
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Appendix A.12: Power Spectral Density _802.11n HT20

Channel Frequency Power Spectral Limit .
Channel Density Result Verdict
(MHz) (dBm/3KHz) (dBm/3kHz)
Low Channel 2412 -13.43 8 Pass
Middle Channel 2437 -8.93 8 Pass
High Channel 2462 -13.38 8 Pass
Low Channel
<§§> RBW 3 kH=z Marker 1 [T1 ]
=

:
3
:

‘J\MM/\UWM,. A b

J I | ey

<

—-80

Center 2.412 GH=z 2.5 MH=Z/ Span 25 MHz=

Date: Z7.NOV.2Z016 15:10:12

Middle Channel
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® REBW 3 kH=z Marker 1 [T1 ]
VBW 10 kH= —2.93 dBm

Ref 20 dBm Attt 30 OB SWT 2.8 = 2.435700000 GH=
20 Offset 1. dB
-1 0

= I

1

b Mipptbabyy
N MMM\WMM MMJMMW \AM
| ., ‘1

e l
b N

|- 50

|— &0

—80

Center 2.437 GH= 2.5 MHE=/ Span 25 MH=

Date: 27 .NCV.2016 15:14:50

High Channel

® REW 3 kH= Marker 1 [T1 ]
VEBW 10 kHz —-13.38 dBm
Ref 20 4dBm Att 30 4B SWT 2.8 = 2.462350000 GH=z
zo OCffset 1. dB
|10
= |,
10 +
|, Akh nuﬂﬁﬂﬂﬂﬂk.ﬂ%ﬂhﬂhhww\ ITMNMHMJAMHWL oho
[“uw 1541 L A uv U - » gy ] \
-3z0

70

—-80

Center 2.462 GH= 2.5 MHE=/ Span 25 MH=

Date: 27 .NCV.2016 15:16:15
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Appendix A.13: Spurious Emissions bleow 30 MHz
A— No.3.JinShaGang 1st Road,ShiXia,DaLang Town,DongGuan,China. ;:‘-‘
3 L L BTL Inc. Tel: (0769)-8318-3000 Fax:(0769)-8319-6000 Post Code: 523792 ég‘? E’;’
do the bart  www.newbtl.com ,J 1
Site: DG-CBO01 Polarization: Temperature: 25 (C)
Limit: FCC 15.209_3m(QP&AVG)_new Power: DC5V Humidity: 60 %
EUT: Swann Wireless HD Smart Security Camera Distance: 3m
M/N: SWWHD-INTCAM Mode: TX_0_1
Note:
Radiated Emission Measurement
File :FCCP_9KTO30M Data :#1 Date: 2016-11-21 Time: 11:44:12
160.0 dBuV/m
150
140
130
120
110
100
90
80
” W‘*‘""%
o " 2 X "%
50 b
” %w
30
20
10
0.0
0.009 [MHz) 0.150
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit  Margin
MHz dBuv dB dBuVv/m dBuVv/m dB Detector Comment
0.011 3450 24.09 58,59 12718 -6859 AVG
0.015 26.41 23.82 50.23 12408 -73.85 AVG
* 0.021 2981 23.40 5321 12116 -6795 AVG
*:Maximum data  x:Overlimit l:over margin (Reference Only

File :FCCP_9KTO30M\Data #1 Page: 1 Test engineer : BIAO
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A— No.3.JinShaGang 1st Road,ShiXia,DaLang Town,DongGuan,China. R F
3 ' l BTL Inc. Tel: (0769)-8318-3000 Fax:(0769)-8319-6000 Post Code: 523792 Fe g‘? ot
do tha bast www.newbtl.com ,J

Site: DG-CBO01 Polarization: Temperature: 25 (C)
Limit: FCC 15.209_3m(QP&AVG)_new Power: DCSV Humidity: 60 %
EUT: Swann Wireless HD Smart Security Camera Distance: 3m
M/N: SWWHD-INTCAM Mode: TX_0_2
Note:

Radiated Emission Measurement
File :FCCP_9KTO30M Data :#2 Date: 2016-11-21 Time: 11:48:42
160.0 dBu¥/m

150
140
130
120
110
100
90
80
70
60
Poa
° %%
40 X x
30
20
10
0.0
0.150 0.5 (MHz2) 5 30.000
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit  Margin
MHz dBuVv dB dBuV/m dBuV/m dB Detector  Comment
1 0.237 2260 18.66 4126 10013 -58.87 AVG
2 * 2.346 27.20 17.46 4466 69.54 -2488 QP
3 3.964 20.50 18.67 3917 69.54 -30.37 QP
*Maximum data  x:Over limit  l:over margin (Reference Only

File :FCCP_9KTO30M\Data :#2 Page: 1 Test engineer : BIAC
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A— No.3.JinShaGang 1st Road,ShiXia,DaLang Town,DongGuan,China. R F
3 ' l BTL Inc. Tel: (0769)-8318-3000 Fax:(0769)-8319-6000 Post Code: 523792 Fe g‘? ot
do tha bast www.newbtl.com ,J
Site: DG-CBO01 Polarization: Temperature: 25 (C)
Limit: FCC 15.209_3m(QP&AVG)_new Power: DCSV Humidity: 60 %
EUT: Swann Wireless HD Smart Security Camera Distance: 3m
M/N: SWWHD-INTCAM Mode: TX_90_1

Note:

File :FCCP_9KTO30M

160.0

dBuV¥/m

Radiated Emission Measurement
Data :#3 Date: 2016-11-21 Time: 11:57:18

150
140
130
120
110
100
90
80
70

o | TP nng

X %
50 =
40 it i
30
20
10
0.0
0.009 (MHz2) 0.150
Reading Correct Measure- )
No. Mk. Freq. Level Factor ment Limit  Margin
MHz dBuVv dB dBuV/m dBuV/m dB Detector  Comment
1" 0.013 32.80 23.92 56.72 125.06 -68.34 AVG
2 0.022 2850 23.21 5171 12056 -68.85 AVG
3 0.033 2478 21.97 46.75 11734 -70.59 AVG
*Maximum data  x:Over limit  l:over margin (Reference Only

File :FCCP_9KTO30M\Data :#3

Page: 1 Test engineer : BIAO




Appendix A A TUVRheinIand®

Produkte 50062633 001
Products Page 35 of 95
A— No.3.JinShaGang 1st Road,ShiXia,DaLang Town,DongGuan,China. R F
3 ' l BTL Inc. Tel: (0769)-8318-3000 Fax:(0769)-8319-6000 Post Code: 523792 Fe g‘? ot
do tha bast www.newbtl.com ,J

Site: DG-CBO01 Polarization: Temperature: 25 (C)
Limit: FCC 15.209_3m(QP&AVG)_new Power: DCSV Humidity: 60 %
EUT: Swann Wireless HD Smart Security Camera Distance: 3m
M/N: SWWHD-INTCAM Mode: TX_90_2
Note:

Radiated Emission Measurement
File :FCCP_9KTO30M Data :#4 Date: 2016-11-21 Time: 11:53:15
160.0 dBu¥/m

150
140
130
120
110
100
90
80
70
60
o0 M«M
40 X x X T
QB E—
30
20
10
0.0
0.150 0.5 (MHz2) 5 30.000
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit  Margin
MHz dBuVv dB dBuV/m dBuV/m dB Detector  Comment
0.181 24.50 18.71 4321 10243 -59.22 AVG
1.970 21.70 17.89 39.59 69.54 -2995 QP
3+ 2.297 2480 17.52 4232 6954 2722 QP
*Maximum data  x:Over limit  l:over margin (Reference Only

File :FCCP_9KTO30M\Data #4 Page: 1 Test engineer : BIAO
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Appendix A.14: Spurious Emissions below 1 GHz

No.3.JinShaGang 1st Road,ShiXia,DaLang Town,DongGuan,China.
3 L | BTL Inc.  Tel: (0769)-8318-3000 Fax:(0769)-8319-6000 Post Code: 523792

do the bast www.newbtl.com
Site: DG-CB03 Polarization: Vertical Temperature: 25 (C)
Limit: FCC Class B 3m Radiation Power; DC5V Humidity: 60 %
EUT: Swann Wireless HD Smart Security Camera Distance: 3m
M/N: SWWHD-INTCAM Mode: TX_B_2412
Note:

Radiated Emission Measurement
File :FCCP_BELOW1G_1 Data #1 Date: 2017-3-9 Time: 2:32:10
80.0 dBu¥/m

70

50 r
I e —

40

1 4
; 3
5 [
30 WJ
20

10
0.0
30.000 127.00 224.00 321.00 418.00 515.00 §12.00 709.00 806.00 1000.00 MHz
Reading Correct Measure- )
No. Mk.  Freq. Level Factor ment Limit  Margin

MHz dBuv dB dBuv/m dBuv/m dB Detector  Comment
1= 42610 46.35 -13.36 32.99 40.00 -7.01 peak
2 137.670 4040 -13.43 26.97 43.50 -16.53 peak
3 192.960 4591 -14.09 31.82 4350 -1168 peak
4 250.190 4725 -1419 33.06 46.00 -12.94 peak
5
6

488.810 39.21 -9.34 29.87 46.00 -16.13 peak
549.920 35.56 -4.55 31.01 46.00 -14.99 peak

*:Maximum data  x:Overlimit !:.over margin (Reference Only

File :-FCCP_BELOW1G_1\Data :#1 Page: 1 Test engineer : Welly
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3 L | BTL Inc.
do the bart

No.3.JinShaGang 1st Road,ShiXia,DaLang Town,DongGuan,China.
Tel: (0769)-8318-3000 Fax:(0769)-8319-6000 Post Code: 523792
www.newbtl.com

Site: DG-CB03

Limit: FCC Class B 3m Radiation
EUT: Swann Wireless HD Smart Security Camera Distance: 3m

M/N:  SWWHD-INTCAM

Polarization: Horizontal Temperature: 25 (C)
Power; DC5V Humidity: 60 %

Mode: TX_B_2412

Note:
Radiated Emission Measurement
File :FCCP_BELOW1G_1 Data #10 Date: 2017-3-9 Time: 2:44:49
80.0  dBuV/m
70
60
50 l
40 —
| 3
30 6
1 5 M@m
2
! W%
20
LAY
0.0
30,000 127.00 224.00 321.00 418.00 515.00 612.00 709.00 806.00 1000.00 MHz
Reading Correct Measure- )
No. Mk.  Freq. Level Factor ment Limit  Margin
MHz dBuV dB dBuV/m dBuV/m dB Detector  Comment
1 42610 3299 -13.36 19.63 40.00 -20.37 peak
2 75.590 39.48 -16.52 22.96 4000 -17.04 peak
3 267.650 46.11 -13.60 32.51 46.00 -13.49 peak
4 400.540 33.31 -7.78 25.53 46.00 -2047 peak
5 554.770 31.34 -4.79 26.55 46.00 -19.45 peak
6 831.220 28.81 -0.69 28.12 46.00 -17.88 peak
*:Maximum data  x:Over limit  !:over margin (Reference Only

File :FCCP_BELOW1G_1\Data :#10

Page: 1 Test engineer : Welly
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No.3.JinShaGang 1st Road,ShiXia,DaLang Town,DongGuan,China.
3 L | BTL Inc.  Tel: (0769)-8318-3000 Fax:(0769)-8319-6000 Post Code: 523792

do Pha bast www.newbtl.com
Site: DG-CBO03 Polarization: Vertical Temperature: 25 (C)
Limit;: FCC Class B 3m Radiation Power; DC5V Humidity: 60 %
EUT: Swann Wireless HD Smart Security Camera Distance: 3m
M/N: SWWHD-INTCAM Mode: TX_B_2437
Note:

Radiated Emission Measurement

File :FCCP_BELOW1G_1 Data #2 Date: 2017-3-9 Time: 2:34:42
80.0 dBu¥Y/m
70
60
50 l
40
5
[
3o
ﬂ%WWWWMNW
20
10
0.0
30.000 127.00 224.00 321.00 418.00 515.00 612.00 709.00 806.00 1000.00 MHz
Reading Correct Measure- L .
No. Mk.  Freq. Level Factor ment Limit  Margin
MHz dBuV dB dBuV/m dBuV/m dB Detector ~ Comment
1* 42610 46.57 -13.36 33.21 40.00 -6.79 peak
2 77.530 4355 -16.31 27.24 4000 -12.76 peak
3 133.790 39.01 -12.88 26.13 4350 -17.37 peak
4 198.780 4203 -14.37 27.66 4350 -15.84 peak
5 250.190 48.19 -14.19 34.00 46.00 -12.00 peak
6 556.710 35.13 -4.88 30.25 46.00 -1575 peak

*:Maximum data  x:Over limit  !:over margin (Reference Only

File :FCCP_BELOW1G_1\Data :#2 Page: 1 Test engineer - Welly
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No.3.JinShaGang 1st Road,ShiXia,DaLang Town,DongGuan,China.
3 L | BTL Inc.  Tel: (0769)-8318-3000 Fax:(0769)-8319-6000 Post Code: 523792

do Pha bast www.newbtl.com
Site: DG-CBO03 Polarization: Horizontal Temperature: 25 (C)
Limit;: FCC Class B 3m Radiation Power; DC5V Humidity: 60 %
EUT: Swann Wireless HD Smart Security Camera Distance: 3m
M/N: SWWHD-INTCAM Mode: TX_B_2437
Note:

Radiated Emission Measurement
File :FCCP_BELOW1G_1 Data #11 Date: 2017-3-9 Time: 2:46:08
80.0 dBu¥/m

70

60

50 l_

" W‘L%w JW 4NWW

10
0.0
30.000 127.00 224.00 321.00 418.00 515.00 612.00 709.00 806.00 1000.00 MHz
Reading Correct Measure-
No. Mk.  Freq. Level Factor ment Limit  Margin
MHz dBuV dB dBuV/m dBuV/m dB Detector  Comment

1 75.590 39.78 -16.52 23.26 40.00 -16.74 peak
2 180.350 3402 -12.88 21.14 4350 -22.36 peak
3 266.680 4586 -13.68 32.18 46.00 -13.82 peak
4 343.310 36.79 -11.08 2571 46.00 -20.29 peak
5 549.920 31.08 -4.55 26.53 46.00 -19.47 peak
6 796.300 28.39 0.09 28.48 46.00 -17.52 peak

*:Maximum data  x:Over limit  !:over margin (Reference Only

File :FCCP_BELOW1G_1\Data #11 Page: 1 Test engineer - Welly




Appendix A A TUVRheinland®
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No.3.JinShaGang 1st Road,ShiXia,DaLang Town,DongGuan,China.
3 L | BTL Inc.  Tel: (0769)-8318-3000 Fax:(0769)-8319-6000 Post Code: 523792

do Pha bast www.newbtl.com
Site: DG-CBO03 Polarization: Vertical Temperature: 25 (C)
Limit;: FCC Class B 3m Radiation Power; DC5V Humidity: 60 %
EUT: Swann Wireless HD Smart Security Camera Distance: 3m
M/N: SWWHD-INTCAM Mode: TX_B_2462
Note:

Radiated Emission Measurement
File :FCCP_BELOW1G_1 Data #3 Date: 2017-3-9 Time: 2:35:23
80.0 dBu¥/m
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30.000 127.00 224.00 321.00 418.00 515.00 612.00 709.00 806.00 1000.00 MHz
Reading Correct Measure-
No. Mk.  Freq. Level Factor ment Limit  Margin
MHz dBuV dB dBuV/m dBuV/m dB Detector  Comment
1" 42610 46.54 -13.36 33.18 4000 -6.82 peak
2 77.530 4299 -16.31 26.68 40.00 -13.32 peak
3 138.640 39.97 -13.57 26.40 43.50 -17.10 peak
4 179.380 3965 -12.80 26.85 4350 -16.65 peak
5 261.830 40.16 -14.07 26.09 46.00 -19.91 peak
6 533.430 36.28 -6.26 30.02 46.00 -1598 peak

*:Maximum data  x:Over limit  !:over margin (Reference Only

File :FCCP_BELOW1G_1\Data :#3 Page: 1 Test engineer - Welly
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A TUVRheinland®

No.3.JinShaGang 1st Road,ShiXia,DaLang Town,DongGuan,China.

3 ' | BTL Inc.  Tel: (0769)-8318-3000 Fax:(0769)-8319-6000 Post Code: 523792
do Pha bast www.newbtl.com
Site: DG-CBO03 Polarization: Horizontal Temperature: 25 (C)
Limit;: FCC Class B 3m Radiation Power; DC5V Humidity: 60 %
EUT: Swann Wireless HD Smart Security Camera Distance: 3m
M/N: SWWHD-INTCAM Mode: TX_B_2462
Note:
Radiated Emission Measurement
File :FCCP_BELOW1G_1 Data #12 Date: 2017-3-9 Time: 2:47:35

80.0  dBu¥/m
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30,000 127.00 224.00 321.00 418.00 515.00 612.00 709.00 806.00 1000.00 MHz
Reading Correct Measure- )
No. Mk.  Freq. Level Factor ment Limit  Margin
MHz dBuV dB dBuV/m dBuV/m dB Detector ~ Comment
1 75.590 39.28 -16.52 22.76 40.00 -17.24 peak
2 163.860 3224 -12.18 20.06 4350 -23.44 peak
3 264.740 4577 -13.84 31.93 46.00 -14.07 peak
4 313.240 37.36  -10.44 26.92 46.00 -19.08 peak
5 489.780 35.60 -9.37 26.23 46.00 -19.77 peak
6 557.680 31.47 -4.92 26.55 46.00 -19.45 peak
*:Maximum data  x:Over limit  !:over margin (Reference Only
File :FCCP_BELOW1G_1\Data :#12 Page: 1 Test engineer : Welly
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3 L | BTL Inc.
do the bart

No.3.JinShaGang 1st Road,ShiXia,DaLang Town,DongGuan,China.
Tel: (0769)-8318-3000 Fax:(0769)-8319-6000 Post Code: 523792

www.newbtl.com

Site: DG-CB03

Limit: FCC Class B 3m Radiation
EUT: Swann Wireless HD Smart Security Camera

M/N:  SWWHD-INTCAM

Polarization: Vertical Temperature: 25 (C)
Power; DC5V Humidity: 60 %
Distance: 3m

Mode: TX_G_2412

Note:
Radiated Emission Measurement
File :FCCP_BELOW1G_1 Data #4 Date: 2017-3-9 Time: 2:36:54
80.0 dBu¥/m
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30,000 127.00 224.00 321.00 418.00 515.00 612.00 709.00 806.00 1000.00 MHz
Reading Correct Measure- )
No. Mk.  Freq. Level Factor ment Limit  Margin
MHz dBuV dB dBuV/m dBuV/m dB Detector ~ Comment
1* 41.640 4710 -13.56 33.54 40.00 -6.46 peak
2 77.530 4319 -16.31 26.88 4000 -13.12 peak
3 133.790 39.83 -12.88 26.95 4350 -16.55 peak
4 177.440 38.28 -12.68 2560 4350 -17.90 peak
5 260.860 3960 -14.14 25.46 46.00 -20.54 peak
6 539.250 35.90 -5.65 30.25 46.00 -1575 peak
*:Maximum data  x:Over limit  !:over margin (Reference Only

File :FCCP_BELOW1G_1\Data :#4

Page: 1 Test engineer : Welly
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No.3.JinShaGang 1st Road,ShiXia,DaLang Town,DongGuan,China.
3 L | BTL Inc.  Tel: (0769)-8318-3000 Fax:(0769)-8319-6000 Post Code: 523792
do the bast www.newbtl.com

Site: DG-CB03
Limit: FCC Class B 3m Radiation

Polarization: Horizontal Temperature: 25 (C)
Power; DC5V Humidity: 60 %

EUT: Swann Wireless HD Smart Security Camera Distance: 3m

M/N: SWWHD-INTCAM
Note:

Mode: TX_G_2412

Radiated Emission Measurement
File :FCCP_BELOW1G_1 Data #13 Date: 2017-3-9 Time: 2:48:42

80.0 dBu¥/m
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418.00 515.00 612.00 709.00 806.00 1000.00 MHz

Reading Correct
No. Mk.  Freq. Level Factor

MHz dBuV dB

Measure-

ment Limit Margin
dBuV/m dBuV/m dB Detector ~ Comment

48.430 3206 -13.11

18.95 40.00 -21.05 peak

75.590 38.96 -16.52

2244 4000 -17.56 peak

180.350 33.98 -12.88

21.10 4350 -22.40 peak

31.82 46.00 -1418 peak

357.860 3669 -10.68

26.01 46.00 -19.99 peak

1
2
3
4~ 266.680 4550 -13.68
5
6

557.680 31.89 -4.92

26.97 46.00 -19.03 peak

*:Maximum data  x:Over limit  !:over margin (Reference Only

File :FCCP_BELOW1G_1\Data :#13

Page: 1 Test engineer : Welly
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No.3.JinShaGang 1st Road,ShiXia,DaLang Town,DongGuan,China.
3 L | BTL Inc.  Tel: (0769)-8318-3000 Fax:(0769)-8319-6000 Post Code: 523792

do Pha bast www.newbtl.com
Site: DG-CBO03 Polarization: Vertical Temperature: 25 (C)
Limit;: FCC Class B 3m Radiation Power; DC5V Humidity: 60 %
EUT: Swann Wireless HD Smart Security Camera Distance: 3m
M/N: SWWHD-INTCAM Mode: TX_G_2437
Note:

Radiated Emission Measurement

File :FCCP_BELOW1G_1 Data #5 Date: 2017-3-9 Time: 2:38:06
80.0 dBu¥/m
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30.000 127.00 224.00 321.00 418.00 515.00 612.00 709.00 806.00 1000.00 MHz
Reading Correct Measure-
No. Mk.  Freq. Level Factor ment Limit  Margin
MHz dBuV dB dBuV/m dBuV/m dB Detector  Comment

1" 41.640 4590 -13.56 32.34 40.00 -7.66 peak
2 77.530 43.14 -16.31 26.83 40.00 -13.17 peak
3 133.790 38.97 -12.88 26.09 43.50 -17.41 peak
4 165.800 38.32 -12.21 26.11 4350 -17.39 peak
5 263.770 4006 -13.91 26.15 46.00 -19.85 peak
6 552.830 35.01 -4.68 30.33 46.00 -1567 peak

*:Maximum data  x:Over limit  !:over margin (Reference Only

File :FCCP_BELOW1G_1\Data :#5 Page: 1 Test engineer - Welly




